
ELKHART BRASS
Fire Fighting Equipment

52

57

39

43 49

46

8 29 32 14

30

16

18

39

50 33 13 15

51

36

45

23

27

3
17

2

11

28

33

1

42

41

426

25

40

551938
56

22
12

31

37

10

20

53
54

6
7

9

47

48

35

44

34

13

13

5

51

49

49

29
7
8

46

44 48 47

9

24

49 31

31

31

12

26

21

OF1

7400X2 PARTS

01/2021

PAGE

ASSEMBLIES OR PRODUCTS DESCRIBED HEREIN
WITHOUT EXPRESS WRITTEN PERMISSION

Ver. 1.0

2

THIS DRAWING CONTAINS INFORMATION THAT IS
PROPRIETARY TO ELKHART BRASS MFG CO., INC.
AND MAY NOT BE USED TO PRODUCE ANY PARTS,

PARTS 

DRAWING



ELKHART BRASS
Fire Fighting Equipment

2 2OFPAGE

7400X2 PARTS

WITHOUT EXPRESS WRITTEN PERMISSION

Ver. 1.0

01/2021

ASSEMBLIES OR PRODUCTS DESCRIBED HEREIN

THIS DRAWING CONTAINS INFORMATION THAT IS
PROPRIETARY TO ELKHART BRASS MFG CO., INC.
AND MAY NOT BE USED TO PRODUCE ANY PARTS,

PARTS

DRAWING

ITEM 
NO.

PART NUMBER DESCRIPTION

1 11795001
ADAPTER MALE X BG (LOWER)
4.25" WATER WAY

1

2 18280001 BODY - 90 DEG ELBOW 1

3 18248001 BODY OUTLET 180 DEG 1

4 23491000 GREASE FITTING CAP 3

5 31011000 Grease Fitting (3/16 DR-SS) 2

6 67550000 SHAFT - THRUST ROD HORIZ 1

7 71525000
WASHER - THRUST - 1 1/4"
(0.060-0.063 THK)

4

8 47801001 NUT-BEARING ADJUSTMENT 2

9 47764000 NUT - THRUST BEARING LOCK 2

10 23678000 COVER-WIRE 1

11 24502000 CLAMP - CUSHION CLAMP 4 TUBE 1

12 23570000 CLAMP - LOOP CUSHIONED (1/2" DIA) 2

13 15009000 BALL (0.375 DIA.) STAINLESS STEEL 172

14 67551000 SHAFT - THRUST ROD VERT 1

15 11794001
ADAPTER MALE X BG (UPPER)
4.25" WATER WAY

1

16 28419001 ELBOW - DISCHARGE (7400) 1

17 47762001 NUT - THRUST SHAFT 1

18 20448000
CLAMP - CUSHION LOOP
(3/16 DIA)

3

19 23735000 CLAMP CUSHIONED LOOP TYPE 1/4 1

20 65214000
SCREW - PLASTITE
#8 X 0.375 LG

1

21 67223000 HEAT SHRINK 2

22 37108000
EXM2 HARNESS
POWER/CAN

1

23 51074000
DRIVE LOCK PIN

4

24 81911001
CONTROL MODULE EXM2
COBRAMAX (ETCHED)

1

25 37565000 HARNESS NOZZLE 1

26 65226001 SCREW .500-20X0.375 SOC SET SS 4

27 63787000 SCREW 312-18X1.000 SOC CAP SS 8

28 71176000
WASHER-FLAT  (0.156 ID X 0.438 OD X 0.040 
THK)

2

29 18303000 BEARING THRUST 1-1/4" 2

30 64065000 SCREW 6-32X0.375 SOC CAP SS 1

31 64132000 SCREW 10-24X0.312 BUTHD CAP SS 5

32 57295000 O RING AS-568-016 .614 X.070 2

33 57553000 O RING AS-568-351 4.725 X .210 2

34 57552000 O RING AS-568-048 4.739 X .070 1

35 57561000 O RING AS-568-249 4.859 X .139 2

36 61037000 SCREW 10-24X0.500 SOC CAP SS 7

ITEM 
NO.

PART NUMBER DESCRIPTION

37 64139000 SCREW 8-32X1.125 MAC SOCCAP SS 3

38 64085000 SCREW 10-24X0.750 SOC CAP SS 1

39 65210000 SCREW 250-20X250 SET CONE SS 5

40 18035001 BASE - MONITOR MACH (7400) 1

41 44758201 LABEL- 7100SDX2 NAMEPLATE 1

42 61177000 SCREW 4-40X0.188 PAN MACH SS 4

43 24659001 COVER - RFA SENSOR 2

44 65156000 SCREW M4X.7MMX10 LG CHS HD SS 4

45 65850000 SENSOR - RFA4001 W/ SHEILD 2

46 12007001 ADAPTER - SENSOR MOUNT (7400) 2

47 46056000 MAGNET - ROUND 8MM OD X 4MM LG 2

48 57334000 O RING AS-568-133 1.799 X.103 2

49 65127000 SCREW 8-32X0.625 SOC CAP SS 10

50 37560000 HARNESS - STRAIGHT NOZZLE (DEUTSCH) 1

51 47651001 NUT - VALVE (3/4 HEX) 2

52 51224000 PIN ROLL 79-040-187-0.750 2

53 64143000 SCREW 6-32X0.312 SOC CAP SS 1

54 71700000 WASHER #6 SPRING LOCK 1

55 24707000
DEUTSCH PLUG - DT06-2S-C015
(REDUCED DIAMETER SEAL)

1

56 81819201
90° GEARCASE W/POT 
& 2:1 GEAR RATIO

2

57 24706000
WEDGE LOCK DT SERIES
2 PIN PLUG -DEUTSCH  W2S

1

NOT
SHOWN

24181200 DEUTSCH WEDGE LOCK W12S-PO12 2

NOT
SHOWN

37550000
HARNESS - PIGTAIL 
MONITOR EXM2

1

NOT
SHOWN

37047000
HARNESS - PIGTAIL
CONTROL CAN

1

NOT
SHOWN

24192000   
DEUTSCH CONNECTOR (GREEN)
DT06-12SC-CE05

1

NOT
SHOWN

37252000 HARNESS - CAN J1939 PIGTAIL 1


